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  Date :  Nov 15,2016 
 
 
 
 
Sample Description:  

One (1) submitted sample said to be Rack   
Item Name                       :Metal Storage Rack   
Item NO.   :TI152  
Style No.  :90x40x180 rivet shelving   

 
************************************************************************************************************************************ 
Tests Conducted:  

As requested by the applicant, for details refer to attached page(s).  
 

************************************************************************************************************************************ 
Conclusion:  
Tested samples    Standard    Result 
Submitted sample    Client’s requirement: - 

Static loading test  
  Pass  

  
Remark: The test was conducted at the manufacturer’s factory and supervised by Intertek.  
************************************************************************************************************************************  

                                                                    To be continued  
  

  

Authorized By :  
For Intertek Testing Services   
( Tianjin) Ltd. Qingdao Branch  

  
David Zhang  
Manager  
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As requested by the applicant, the submitted sample was  subjected to the following test:  
  
STATIC LOADING TEST   
The submitted sample was applied  with specific  weights and keep the test for a specific duration. Observation was 
made for any damage, breakage or change  affect  the normal  use on the tested sample.  
  
Number of sample tested: one (1) piece per style, total one (1) style.  
Test condition:  

1) Test weight : 350KG per working face, total 5 x350kg=1750kg.  
2) Duration: two (2) hours.  
3) Test position:  Every working face of the tested sample.  

  
Test requirement: No visible damage, breakage or change  affect  the normal  use  was found on the tested sample.  
Result: No visible damage, breakage or change  affect  the normal  use   was found on the tested sample after static 
loading test.  
  
Date sample received : Nov 14,2016  
Testing period : Nov 14,2016  to  Nov 15,2016  
************************************************************************************************************************************  

                                                                    To be continued  
  

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for 
any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report 
and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek’s provision of services to you. Intertek 
makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have 
aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this 
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.  
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Photos:  

   
Before testing   During testing  

 

   
 After testing  

  
******************************************************************************************************************************** 

End of report  


